High Speed 1-Needle Needle
Feed Lockstitch Industrial Sewing Machine

DLN-5410N

Series

29122306

MNo.0503-03

1. MACHINE FRAME & MISCELLANEQUS COVER COMPONENTS
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REF.MO HOTE PART KD, DESCRIPTION 0ty
1 113- 26750 FACE PLATE ASH. |
d 1A -0050E FACE PLATE GASRET l
] 113-00407 PRESSER BAR SUPPORT 1
4 113-00605 GASKET 1
§ .~ 33-1120710-5P  SCREY 3/16-28 L=G.5 4
i TH-LASAGED RO EUREERE FLIG ?
: Ta-1250705-R0  RIBBER PLUG 1
5 55-4120015-57  SCREV 3/10-28 [=3 5
g 110-70401 SOE PLATE 1

10 110-00014 GASKET 1
1] TA-2000502-R0 RUBBER PLUG 1
12 TA-2101002-R0  RUBBER PLIG 1
13 B1113-155-040  NEEDLE THREAD GUIDE PIN ASH. 1
14 BL113-155-000  KEEDLE THREAD GUTDE PIW {1
5 Bii48-125-000  TENSLON DISC . {2
0 BE14%-123-A00  TENSION SPRING T
17 SD-0380552-5L  HINGE SCREW De3. 8 Wes.5 ()
14 110-14702 TVO-HOLE THREAD EYELET 1
14 110-18504 ARM THREAD GUTDE A )
i C110-01500  SCREN A, I
2] 114-00405 FHREAD TAKE-UP LEVER COVER |
i 35-4120615-5F  SCREW 3/18-28 L= 1
73 $5-4120615-5F  SCREW 3/18-28 L= |
24 110-72253 THREAD TEHSTON ASM. 1
B 110-72204 TENSIOE MUT i1l
i R3120-125-000  ROTATIKG STOPPER (1
o7 BILZ0-012-400  TERSTOH SPRING (1)
2 B3152-552-000  THREAD TENSION DISK PRESSER (1]
29 BI126-012-000  THREAD TEMSION DISK (2}
o 31115-562-00¢  TEHSIOH POST I L1l
il 53128-012-000  TARE-UP SPRIKG (11
1z Bi111-552-B00  TEWSION POST SOCKET 5
13 S5-B0G0B70-5F SCREV  0/04-40 Ls 5.5 (11
1 S5-B150710-5F  SCREW 15/64-28 Le7 1
15  53-Z)10GE0-TF _ SCRE¥ 11/04-40 L=g.5 Z
33 TA-1260504-RG  RIBBER PLUG 1

57 113-00308 THROAT PLATE 1

38 114- 18603 4BM THREAD GUIDE R 1

39 S5-6110610-TF  SCREV 11/64-40 L=8 1

40 Th-1250406-RO  RUBRER PLUG D=12.5 Le=4 A

F S5-4121015-5F  SCREV 3/18-28 L=10 3

42 110-01658 BED SLIDE A5M. 1

43 B1110-012-000  SLIDE PLATE (1)

44 110-01604 BED SLIDE SPRING (1}

45 S5=G0E0210-5P  SCREV -5 L= S )

46 110-01104 BED SCREW STUD 4

47 113-05513 AKM THREAD GUIDE, C 1

43 BIT33-415-0a0  TEWSIOR RELEASE PIN CAP 1

49 BI136-415-000  CAP RING 1

] _ Th-DB50E04-EG  EUBSER PLUG L N 1

51 Th-1250504-k0 RUBBER PLUG 1

62 Th-2101902-80  RUBBER PLUG 1

63 45-B0T0310-5F  WUT  §/B4-20 1

L4 s01 150-77503 THREAD TAKE-UP LEVER COVER 1

65 301 CH-Z002000-01  ATTEMTION SEaL 1

50 302 CH-3002000-81  LABEL(1B) 1

67 w0 CH-3002001-01  SAFETY LABEL. 1(SHALL), 1

5 201 CH-3002001-A1  SAFETY LABEL..3 (SHALL), 1

L] 100-04 1040 GROUND WAEK 1

Mowe #01....FOR JE
#O2, .. FOE DOWESTIC USE
#01,.. EXCEPT JE.DDHESTIC USE



9. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS

REF.HD MNOTE FART KO DESCRIPTION Ot
1 55-8161150-5FP  SCREW 15/84-28 L=10.5 1
o 110-17357 THEEAD TAKE-UP CEAMK SHAFT ASH 1
3 B1909-505=-000  RUBRER 1
4 110-39070 THREEAD TAKE-UP LEVER ASM. 1
5 _110-35062 2 THEEAD TAKE-UP LEVER AsM, (1]
i #01  R1905-541-B00  HEEDLE BEARING (21
7 110=-05204 NEEDLE BAR CRAMK {1
8 B1408-552-000  HEEDLE RAR CRAME ROD 1)
9 B1903-852-000 LEFT SCREW {1]
A0 110-02169 0 COUNTERWEIGHT ASM. |
11 S5-8B81650-TP  SCREW 9/32-28 L=18 (11
12 S5-8660610-TP  SCREW 1/4-40 Ls=G {2)
13 RO-0442401-00  RUBBER RING (1}
14 S5-7TBA1650-TP  SCREW 9/32-28 L=16 {1
_15 110-02110 COUNTER REIGHT h ahES
16 113-02353 FEED DRIVE ECCEHTEIC CAM ASH. 1
17 S5-6G661110=SP  SCREW 1/4-40 L=11 (2}
18 113-02304 FEED DRIVE ECCEHTRIC CAM 1
14 S5-B0Q0G50-SP  SCREV  9/64-40 L=8 z
20 110-02409 MAIH SHAFT BUSHING. EEAR 1
21 110-02508 0OIL SEAL 1
22 RC-1850001-KP  SHAP RING 18.5 1
23 C5-14T121A-5H  THRUST COLLAR ASM.D=14.72 ¥=12 1
24 SS-8660G10-TP  SCREV  1/4-40 L=6 (2}
25 113-00902 BUSHING, FRONT 1
26 B1215-552-000 OIL ADJUSTIHG COLLAR 1
27 112-02306 EUSHING, INTERMEDIATE 1
28 110-02904 ROLLER FELT ]
29 110-71354 FLYWHEEL ASH. 1
a0 55-8101550-SP  SCREW 15/G4-28 |=15 (2]
31 110=-02003 HATH SHAFT 1
32 110-03001 OIL AMOUNT ADJUSTING COLLARE 1
33 RD-0291801-00  RUBBER RIHG [ 1
34 110-08109 THRUST COLLAR 1

Note ROT1....SELECTIVE PART



3. NEEDLE BAR, UPRIGHT SHAFT &
HOOK DRIVING SHAFT COMPONENTS
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REF.HO  HOTE

PART MO. DESCEDRPTION Oy
1 TA=1250804=R0  RUBBER PLUG 1
2 113-01009 HEEDLE BAR, & 1
3 #01 - 113-01108 HEEDLE RAR, B 1
4 B1411-552=-040  MEEDLE ROD HOLDER A45M. 1
35 SE-009067Q-TP _ . SCREV. _9/84-40 [=6 it 2 o Iy DA
[ E1414-226-900  SLIDE BLOCK 1
T $5-7080510-TP ' SCREVW 1/8-44 L=4.5% 1
& B1418-562-A00  HEEDLE} THREAD GUIDE A |
Y HOB=100R1400 HEEDLE DEX1 =14 1
16 B1306-155-0C0  GEAR & PIMION ASM, 1
11 B1306-155-0B0 GEAR & PINION ASHM., UPPER (1}
12 B1305-012-0A0 GEAR ASM. i1
13 SS-BGGO810-TP  SCEEW 1/4-40 L=§ (2
14 B1306-156-0A0  PINION ASMH. i1
A6 0000 0 SS5-8660810-TP  SCREW 1/4-40 =8 SRRT - ir
16 B1307-155-0B0 GEAR & PINIDN ASH., LDWER (1)
17 B130T-155-0A0 GEAR ASM, LARGE (1)
18 S5-8660810-TP SCREW 1/4-40 L=8 (2]
19 B1308-155-0A0  PIMION ASH. (1)
20 S5-8G60810-TP  SCREW 1/4-40 L=8 - 2
21 110-0400% UPRIGHT SHAFT 1
22 110-04306 BUSHING B, UPPER 1
23 B1830-415-040  HOOK ASHM. 1
24 110-04207 UPRIGHT SHAFT BUSHING, LOWER 1
25 110-15807 BUSHING, REAR SV ) |
26 BE117=012-000  BOBEIH 1
27 C5-079101A-8H  THRUST COLLAR ASM. D=7.%4 W=10 1
28 S5-6110420-TF  SCREV 11/64-40 L=4.8 Y
29 110-15005 HOOKE DRIVING SHAFT ]
30 110-33800  BOBBIN CASE HOLDER 1
11 55-8111010-5P  SCREV 11/G4-40 L= 9.5 1
32 113-15104 BUSHING ASM., FROMT 1
KKt B1837-012-0A0  BOBBIN CASE ASH. 1
34 C5-0790734-5H  THREUST COLLAR ASHM. 1
e, oa-8110410-TFP  SCREW 11/G4-40 1= 3, 2
a6 110=15855 OIL SEAL SCREW ASM, 1
37 110-15908 0IL WICK (1)
kit B150B=552-000 OIL SEAL SCREW i1
39 #02  MC-2005009-00 HEEDLE 134 90 1
40 #03 : MDP-SQ0R1400  HEEDLE DPXS w14 1
41 55-4120915-5P  SCREV 3/16-28 L=9 ]

hote #01....FOR JE.JO
w2, .. .FOR JE
#i3....FOR JO



4. HAND LIFTER COMPONENTS
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REF.ND NOTE PART NO, DESUSESENST I 0K Uty
1 110=-T1300 HAND LIFTER 1
2 B1521=555-000 . SCREV 1
3 RO-0371301-00 /' IRUBBER RING 1
1 110-06756 HAND LIFTER CAM ASH. 1
H] 113-91702 LINKESHAFT =~ 1
& SD-0640261-5P  HINGE SCREW D=3.85 H=2.§ 1
I 113-01652 LIFTING LEVER ASM. 1
a8 WP-0B50876~-50  WASHER G.5X13%0.8 (1)
1] 113-01603 LIFTING LEVER (1)
i RE-0BO0000-KO  E-RING (1}
11 110-06350 HAND LIFTER LINK {1
12 110-0G905 LIFTING LEVER CONKECTING ROD L1}
13 RE-0500000-K0  E=RING {11
14 113-06107 TENSIOH RELEASE PLATE SHAFT 1
13 11.3-05653 TERSION RELEASE PLATE ASM. 3
16 113-056801 SPRING 1
17 RE-0300000-K0  E-RING 3 1
18 S0-0600322-3D  HINGE SCREV D=6 H=3.2 1
18 112-05408 CONRECTING ROD 1
20 0 112-05308  LIFTING LEVER [ IMK X 1y
21 SD-0720331-5F  HINGE SCREW D= 7.24 H= 3.3 1
2z 119-07101 HINGE SCREY 1
23 110-71602 PRESSER SPRING REGULATOR 1
24 110-71791 NUT i
25 E1510-227-000  PRESSER GUIDE BAR L
20 B1505-227-000-A FRESSER SPRIKG 1
27 113-01355 NEEDLE BAR GUIDE BRACKET ASM. 1
28 113-01405 FIN (1
24 RE-0300000-K0  E-EING 2 (2)
30 S5-8060G10-TP  SCREW 1/4-40 L=§_ ]
31 B1501-127-000  PRESSER BAR 1
32 B1502-541-000  PRESSER BAR BUSHING, LOWER ]
33 S5-T0O1110-5P  SCREW 9/64-40 L=10.5 1
34 D1524-415-EBC  PRESSER FOOT ASM. 1
B -~ L3-0QG40G1A-5P  THRUST COLLAR ASM. n Lo
30 S5-TOOOG20-TP  SCREW 9/64-40 L=0G.1 (1}
37 113-05703 TENSION RELEASE LINK, A 1



. 5. FEED MECHANISM COMPONENTS

REF.H0 HOTE FART MO, DESCRIPTIONR Ot
1 113-02106 FEED ADJUST ROD 1
2 113-002817 FIH 1
3 S5-G0905R0-TF  SCREW O/B4-40 Lad.5 b
4 113-03328 FEED REGULATOR BUSHING 1
5 110-11500 FEED _REGULATOR BUSHING 1
[ 113-85127 FEED REGULATOR SH&FT 1
T 110=-09%0% FEED REGULATOR SCREW 1
a B1148=-555-000  SPRING ]
] 110-52701 FIN ]
10 113-26204 FEED DIAl 1
11 £3-8121860-5F  SCREV 3/16-28 L=18 1
12 113-02411 ROCKER SHAFT COMMECTIHG ROD 1
13 110-08206 VALEING FOOT PIN C 1
14 S5-G090620=5P  SCEEW 9/G4-40 L=B 1
15 110-14008 COMRECTING ROD 1
16 RO-0822702-00  RUBBER RING 1
17 113-05000 SPRING 1
18 RE-0500000-K8  E-RING 1
i+ 113-02254 FEED REVERSE ARM ASH. i
20 S3-T121410-TF _ SCEEW 3/16-28 1=14 Lii
21 RE-0500000-K0 E=RIRG l
22 WP=07020208-5P  WASHER TX15%2 l
23 110-05005 WALKIHG FOOT PIN & 2z
24 113-03005 COHHECTING LIKE, B z
25 113-02008 COHMECTING LIHE, & 2
20 113-03161 FEED &ADJUST LINK ASH. 1
27 110-08802 ADJUSTING LIME FULCEUM SHAFT & 2
28 S5-B150710-5F  SCREW  15/84-28 L=7 1
29 S3-8000820-5F  SCREVW  9/64-40 L=g 2
_30 110-11103 FEED BAR SHAFT o 1
31 D1609-415-B0C  FEER DOG 1
32 S3-40B0820-TF  SCREV 1/8-44 L=G i
33 RC=0150001-KP  RETAIMING RING 13.8 |
34 110-11251 FEED BAR ASH. 1
b - _FEED SPRING HOOK 1
s 110-10808 FEED ROCKER SHAFT 1
v 110-00107 WALKING FOOT FIH B 1
38 SS-BOO0G20-5F  SCREV  9/64-40 L=5 1
30 HE=BGE0410-5F  HUT O/32-28 i
A0 - _ KER _SHAFT CRAKE 1
41 S5-8GR1130-5F  SCREV 9/32-28 L=11 o
42 110-14156 REAR CRAME ASM. 1
43 S5-T121810-5P  SCREV 3/16-28 L=s15.5° i
44 S0-1000801-5H  HINGE SCREW D=10 H=& 1
A = _FEED DEINVIMG SHAFT ) 1
46 CS=1471214-3H  THRUST COLLAR ASH.D=14.72 W=12 1
a7 SS=BRGOGLO-TP  SCREW 1/4-40 L=6& (2
48 110-10807 FEED ROCKER SHAFT BUSHING 2
48 w31 B1G3I8-581-CO0  MEEDLE BEARIMG 1
ilt] . SE=T110740-TP _ SCREN 11/04-40 L=7 1
3 RC-0150001-EP  RETAINING RING 13,5 1
Y] 110-11053 FEED ROCKER ASM, 1
53 S3-T121410=-TF  SCREY 3/1G-28 L=14 {1
54 WP-04B0856-5F  WASHER 4. 8X8.4%0.8 -
&5 Sa-BOG1120-CF  SCREW  1/4-40 L=10.5 1
a6 S5-G151220-5F  SCREW 15/04-28 L=11.5 ]
57 C5-14T121A-5H  THRUST COLLAR ASH.D=14.772 W=l2 1
5% S5-3060G10-TP  SCREV  1/4-40 L= 2
54 RO-0731901=00  RUBBER RIHG 1
G0 110-53105 FEED REVERSE SHAFT 1
Bl 114-10709 FEED LEVER METAL 1
2 110-72154 FEED LEVER ASH. 1
] S5-BB61030-5P  SCREW  1/4-40 L=10 (i
B S5-BGB1040-TP ~ SCREN 1/4-40 L=10 i
b5 o 110-14354 . DRINING SHAFT CRARK aSH. 1
B S5-T111120-5F  SCREW 11/G4-40 L=10.5 it
a7 113-02619 SPRING 1
68 WZ-1250300-K0  VAVED WASHER 12.5X17%0.3 1
2 S3-TH2OTS0-5F  SCREVW  3/186-32 L= 6.5 1

Mot 00T, .. SELECTIVE PART



6. NEEDLE BAR FRAME COMPONENTS

REF.HO - HOTE PART NO. DESLATEINVOTN Oy

1 113-044089 CONNECTING SRAFT ]
2 113-04003 DRIVING CRANK, FROMT 1
3 55-6121220-TF  SCREVW 3/16-28 L=11.5 1
4 112-11000 ROCK SHAFT BUSHING, FROKT 1
e W01 B1412-352-F0C  MEEDLE BAR LINK FIN 2
4 B2906-415-000  DRIVING LINK 1
7 58-60906B0-TP  SCREW 9/64-40 L= 2
& C5-120101B-5H  THRUST COLLAE ASH. 2
] 55-8660410-5P  SCREN 1/4-40 L= 4.2 14)
10 112-10903 ROCK_SHAFT BUSHIRU. REAR 1
11 S5-8120740-5F  SCREW 3/16-28 L=7 1
12 s0-0790501-5F  HINGE SCREW D=7.94 H=5 1
13 113-04201 CONMECTING ROD 1
14 NS=6150310-5F  NUT 15/64-28 1
15 113-04300 CONMECTING ROD SHAFT 1
16 WP-0G21016-50  WASHER 6.2X13X] 1
17 H5-B150430-8P  HUT 15/84-24 1
18 SE-3090004-00  BEARING 1
19 113-03807 SLIDE BLOCK GUIDE 1
20 S5-6121610-5P  SCREY 3/16-28 1=15.5 1
21 S5-8120740-3P  SCREW 3/16-228 1=7 1
22 112-14509 BUSHING l
23 S5-6090810-3P  SCREV 9/64-40 L= 7.5 2
24 113-03906 REEDLE BAE FRAME GUIDE 1
25 11303667 HEEDLE ROD ROCKING BASE ASM, 1
26 S5-8110310-5F  SCREV 11/64-40 L= 2.3 i1t
27 $5-6110640-5F  SCREV 11/64-40 L=G !
28 113-04151 SHAFT ARM ASM. (REAR) 1
24 $5-7121410-8P  SCREV 3/16-28 L=14 (1}

Note #01....SELECTIVE PART




7. OIL LUBRICATION COMPONENTS

REF NO_ _ NOTE _ _ PART NO. .. PESCRIFPTION ______ Qry
1 B3530-555-000 OIL SIGHT WINDOW 1
2 RO-1852401-00  RUEBER RING 1
3 BT-0600402-EA  OIL TURE 0.26
4 113-07154 0IL RETURN TUBE ASN, 1
5 B3536-122-000  HOLDER (1)
6 B3514-412-000 OIL ADJUSTING SCREW 1
7 B2616-372-000  SPRING ]
8 113-07352 OIL WICK ASM. 1
9 110- 20054 LUBRICATING OIL PUMP ASM, 1

10 110-20302 OIL PUMP INSTALLING BASE (1)

11 110-20005 0IL PUMP [§))

12 110-20708 0IL PUMP IMPELLER (1)

13 SE-4301041-SR  SCREW D=3 L=10 (3)

14 110-20203 LUBRICATING OIL PUMP COVER (1)

15 110-20807 OIL PUMP IMPELLER COVER (1)

16 110-20401 PLUNGER (1)

17 110-20609 PLUNGER SPRING (1)

18 110-20500 PLUNGER SCREW (1)
19 110=20906 HOOK DRIVING SHAFT OIL TUBE (1)

20 SL-4030851-5F  SCREW M3 L=8 {3)

21 S5-G111010-TP  SCREW L1/64-40 L= 9.5 ]

22 $5-4150915-5F  SCREW 15/64-28 L=9 ]

23 113-92107 OIL PUMP SUPPORT ]

24 110-21409 RUBEER JOINT 1

25 112-21504 OIL TURE JOINT 1

26 112-22007 HOLDER [

27 S5-6080340-5P  SCREW 1/8-44 L=2.9 |

28 SQ-1150501-8D  CONNECTING SCREW 1

29 113-07006 OIL FELT PRESSER 1

30 CQ-2520000-00 OIL WICK 0,21

31 110-21706 TUBE HOLDER (LOWER) ]

32 $5-4120615-5P  SCREW 3/16-28 L=6 ]

1

a5-4120615-3P

SCREW 3/16-28 L=G




§. OIL RESERVOIR COMPO
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REF.HO  HOTE PART HO, DESCRIPTION v
1 110=-470507Y OTL RESERVOIE ASH. 1 i
i 110=23017 OI1L RESERVOIR (N
3 T10=24700 GASKET (N
4 110=-47107 EUBRBER CUSHION [l
D S3-0700710-5H  SCREW 5/1G-24 |=7 i1y
i RO-1082401-00  EUBRER RIHG it
T 110=24015 CONNEATING ROT. VERTICAL il
E 110-241006 SPRING i1}
] BE-1000000-K0  E-RING 190 i
19 o 110=-245810 . BEACEKET I 1)
11 SH-O0G2053-5R SCREW MG L=20 (2
12 HH-BOG0001 -5E HUT WG (2]
13 SH-B063012-TR  SCREW MG L=30 il
14 SH-90G1853-58  SCREW M6 L=17.5 (1)
15 110-24205 KHEE PRESS ROD (1)
16 110-23751 KNEE PRESS PLATE ASH. 1
17 B3431-552-000-a KNEE PRESS PLATE COVEER 1)
18 B3419-122-000  KHWEE LIFTER PLATE ROD {11
19 1E0-24403 EUBRER {1
20 110-23702 KHEE PRESS PLATE {1
21 110-23801 kNEE PRESS PLATE HOLDER i1l
22 SH-90G1203-5E  SCREW MG L=12 {11

23 110-24504

KHEE PRESS LIFTER ROD



9, BELT COVER & BOBBIN WINDER COMPONENTS
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FEF.HO HOTE PART HO. [ E & L R 1T 10N (ERRS
| 110-T66E50 BELT COVER hEH (URBAHE GREY) ]
2 110-TGGH1 BELT COVER & i1}
3 110-T6T00 BELT COVER A CAP (1}
4 110-7G858 BELT COVERE B ASH. (1}
g T 110-TGR0G BELT COYER B i L1
i 110-76957 RELT COVEE B CAP ASH. 11}
T 110-23504 BELT COVER SUPPORT. & 1
L 110-25202 BELT COVEE A& SCEEW 2
q S5-4121415-5P  SCREW 3/18-28 L=14 ]

10  ¥P-0501016-5D  WASHER 5X10.5K1 1
11 SKE=3412000-5C  ¥00D SCREW D=4,1 L=20 2
12 WP=0465082G-5C  WASHER 4.5X10X0.8 P
132 110-77667 BORBIN WIHDER COMWPL. 1
14 110-78250 THREAD TEHSION BRACKET ASM. i1]

A5 L ES-7110840-8P SCREW 11/64-40 [=7.8 2\ (1

16 E3126-012-000 THREAD TEHSION DISK [l
17 E3129-012-800 THREAD TERSTON SFEING (1)
13 B3125=312=-000 THREAD TEHRS[OH MUT (1l
14 55-4110515-5P  SCREW 11/84-40 L=5 (1}
| 110=-T8162 PRESSER FPLATE R
21 B3211-555-000  RURBER BRAKE (1
a2 110-78003 POSITIONING FINGER (1}
23 S0-0490261-5F  HINGE SCREV D=4.9 H=2.G6 (1}
24 SS-TO81310-5P  SCREW 1/8-44 L=12.5 1)
20 _ 110-77500G BOBBIN BASE S hEL {11
26 110-7760%9 BOBBIN PULLEY (1]
27 BE3204-555-000  BOBBIN WINDER POST (1]
25 SH=8040502=TF  SCREW M4X0.T L=5 (11
29 WP-0480856-5P  WASHER 4.2X8.4%0.3 (1)
30 SE-3412000-5C  WOOO SCREY D=4.1 [ =20 — i

31 WP-0450826-5C . WASHER 4.5X10%0.8 Z




‘ 10. THREAD STAND COMPONENTS

Wl DN

REF.RD HOTE PART HO.

WP-1702600-50

WASHER 17X30X%2.6

PESCEIPTIDHN Oty
228-30358 THEEAD STAHD ASM. 1
229-311049 SFOOL RETATHER (2l
228=31000 SPOOL PIN (21
229-30003 SPOOL BEST CUSHIDH (2h
229-30804 SPOOL REST 8
SH-G0616310-5C  SCREW M6 L=1G (2)
229=30705 THREAD GUIDE ARM JOINT (2}
229-31400 SPOOL REST ROD RUBKER CaP (11"
229=30507 SPOOL REST ARM (2}
e 229-30408  SPOOL REST ROG. UPPER (1
229-31307 SPOOL REST ROD JOIRT (1}
SH=4051405-3E  SCREW M5 L=14 (2]
HM-GOS0001-8E  HUT HS (2]
229-3030% SPOOL REST EOD, LODWER (1]
229-31208 - THREAD GDIDE =~ = o (2}
WS-0510002-KN  SPRING WASHER (2}
HM-8050001=5E  HUT M5 (2)
NM-6160511-5E  HUT WIGXL.5 (1}




11. EXCLUSIVE PARTS FOR DLN-5410NH

REF.HO HOTE FART HO.

e e e B e T

1 116-73558 THREAD TENSION ASH. 1

2 B3114-232-000  THREAD TENSION SPEING (1)
3 B1114=012-000  THREAD GUIDE PIN 1
4 B1505-552-000-4 PRESSER SPRING 1
3 113-20801] . HEEDLE BAR 1
3 B1524-041-EBC  PRESSER FOOT ASH. 1
T 113-22203 FEED DOG, H 1
L E1415-415-H00  HEEDLE BAR THREAD GUIDE 1
o HDBE-100B2100 NEEDLE DBX1 #21 1
10 E1109-415-HOB _ THEOAT PLATE (H) 1
11 110-91709 POSITIONING FINGER 1
12 113-26303 FEED DIAL 1
13 110-81008 ARM THREAD GUIDE ([HA) 1
14 110=-38750 BOBEIN CASE ASH. 1
1B 113-21452 ~ LUBRICATING BOBRIN ASM, ]
1G 113-22401 FEED ECCENTRIC CAH H 1
17 B1213-552-000-4 OIL ADJUSTING PIN 1
1

18 #O1  MC-2005014-00  NEEDLE 134 1490
Note #01... . FOR JE



12. EXCLUSIVE PARTS FOR DLN—ﬁdlDNI;

REF.HD ~HOTE FART HO. DESCRIPTION Oty
1 110=-73558 THREAD TEWSIOH ASM. 1
2 B3114-232-000  THREAD TEHSION SPRING (1)
3 BE1114-012-000  THEEAD GUIDE PIR 1
g B1505=-552=-000-4 PRESSER SPRING 1
& 113-20801 = WEEDLE BAR 1
B B1524-415-LB0  PRESSER FOOT ASM. 1
7 113-22203 FEED DOG, H 1
8 B1418-415-H00  NEEDLE BAR THREAD GUIDE 1
o MDE-100B2100 NEEDLE DBX1 #21 i
10 —415- : 1
11 110-81709 POSITIONIRG FINGER 1
12 113-26451 FEED DIAL ASM. 1
13 110-81006 ARH THREAD GUIDE (Ha) i
14 01837-415-DAL  BOBBIN CASE ASM. I
=15 113-21452 LUBRICATING EOBBIN ASM. i
16 a3-G121050-5F  SCEEW 3/16-28 L= 9.5 1
17 113=24001 FEED DEIVE ECCEMTRIC CAM 1
18 113-2420%9 THRUST COLLAR 1
19 113-24100 ROCKER SHAFT CONNECTIRG ROD 1
Ay B1213-502-000-4 OIL ADJUSTING PIN ]
21 #01  HC-2005014-00  HEEDLE 134 140 1
22 114-04753 OIL SEAL SCREW 1
23 114-04704 OIL VICK m

Note #01....FOR JE





